
    

   
  

  

   
 

  
      

  
   

  
       

       

            

                   
 

    

            

   

  
   

  

  
 
 

 

              

 
 

 

  
                  

                 
                     

                  
                     

                 
                   

                    
            

   
               

                   
               

            

Permit Fact Sheet 
General Information 
Permit Number WI-0035718-07-0 

Permittee Name and 
Address 

CHELSEA SANITARY DISTRICT 
N7068 2nd St, Medford, WI 54451-8609 

Permitted Facility 
Name and Address 

Chelsea Sanitary District 
SWQ, NWQ, SECTION1, T32N-R1E, TOWN OF CHELSEA 
[...]
permittee a limit they can meet without investing in additional treatment while allowing greater operational flexibility. 
This is consistent with the limits expressed in s. NR 217.17, Wis. Adm. Code, and the averaging period is consistent with 
the limit expression in accordance with s. NR 217.14(2), Wis. Adm. Code. 

O. Select all factors applicable as the basis for the variance provided 1 2 3 4 5 6 
under 40 CFR 131.10(g). Summarize justification below: 

Chelsea Sanitary District was not designed for chemical removal of phosphorus through chemical feed; the recirculating 
sand filters minimally treat effluent total phosphorus. During the previous permit term, the District evaluated their 
compliance options and determined that all available options were not economically feasible. The District evaluated 
options and there is no feasible treatment action to be taken. Chemical addition creates concerns regarding sand filter 
longevity, UV system effectiveness/failure, and excessive chemical usage/sludge buildup. These technologies are also not 
cost-effective for the District, as major upgrades would increase the user rates to 3.09% of the median household income 
(MHI). Pursuing WQT during the upcoming permit term is expected to lead to reduced phosphorus levels over the course 
of the variance. The District has already begun the process of securing trades. Given the long-term effects of phosphorus 
pollution, an interim monthly average limit of 6.4 mg/L is recommended along with implementation of the Phosphorus 
PMP and continued exploration of potential economically feasible phosphorus compliance options. 

Section III: Location Information 

A. Counties in which water quality is potentially impacted: Taylor, Clark, Jackson, Monroe, Trempealeau and La 
Crosse 

Form Revised 6/21/2022 Page 2 



      

     

            

         
        

          
                 

         

                   
             

                   
                    

  

         

                 
                  
   

 

                    
             

        

               
   

             

 

 

  
      
  

     
  

     
     

       
  

              
    

             
 

                   
                

             
 

          
 

                  
          
 

    
                     
                        
        

             
           

B. Receiving waterbody at discharge point: Black River 

C. Flows into which stream/river? Mississippi River How many miles downstream? ~200 mi 

D. Coordinates of discharge point (UTM or Lat/Long): Lat: 45.2879682; Long: -90.3097946 
E. What are the designated uses associated with this waterbody? 

Cold Water (CW) community, Class II Trout stream, non-public water supply 
F. Describe downstream waters: The Mississippi River is designated as Full Fish Aquatic Life (FAL) and Warm Water 

Sport Fish (WWSF) at the confluence with the Black River. 

G. What is the distance from the point of discharge to the point downstream where the concentration of the substance 
falls to less than or equal to the applicable criterion of the substance? 
In the 2022 impaired water assessment this portion of the Black River was listed as impaired from the headwaters 
upstream the point of discharge, and then feeds directly into the Mississippi River which is also listed as impaired for 
total phosphorus. 

H. Provide the equation used to calculate that distance. 
N/A 

I. Identify all other variance permittees for the same substance which discharge to the same stream, river, or 
waterbody in a location where the effects of the combined variances would have an additive effect on the 
waterbody: None. 

Please attach a map, photographs, or a simple schematic showing the location of the discharge point as well as all 
variances for the substance currently draining to this waterbody on a separate sheet. 
See “Chelsea SD – Current Variance Outfall(s)” map. 

J. Is the receiving waterbody on the CWA 303(d) list? If yes, please list the 
impairments below. 

Yes No Unknown 

River Mile Pollutant Impairment 
73.36 – 180.98 (below Medford to 
Black River Falls) 

Total Phosphorus, Mercury Impairment Unknown; Mercury 
Contaminated Fish Tissue 

0 – 73.36 (confluence with the 
Mississippi to Black River Falls) 

PCBs, Total Phosphorus, Mercury Impairment Unknown; PCBs 
Contaminated Fish Tissue 

Section IV: Pretreatment (complete this section only for POTWs with DNR-Approved Pretreatment Programs. See 
w:\Variances\Templates and Guidance\Pretreatment Programs.docx) 
A. Are there any industrial users contributing phosphorus to the POTW? If so, please list. 

N/A 

B. Are all industrial users in compliance with local pretreatment limits for phosphorus? If not, please include a list of 
industrial users that are not complying with local limits and include any relevant correspondence between the 
POTW and the industry (NOVs, industrial SRM updates and timeframe, etc) 
N/A 

C. When were local pretreatment limits for phosphorus last calculated? 
N/A 

D. Please provide information on specific SRM activities that will be implemented during the permit term to reduce 
the industry’s discharge of the variance pollutant to the POTW 
N/A 

Section V: Public Notice 
A. Has a public notice been given for this proposed variance? Yes No 
B. If yes, was a public hearing held as well? Yes No N/A 
C. What type of notice was given? 

Notice of variance included in notice for permit Separate notice of variance 
D. Date of public notice: February 26, 2026 Date of hearing: April 13, 2026 

Form Revised 6/21/2022 Page 3 



      

              
               

   

               
       

               

     

              
              

                
                 

                     
                
               

                
  

 

                 
                  

 

  
 

                   
 

               
           

 

 
   

 
   

   
   

   
   

 
   
    

 
    

 
    

 
    
    

   
     

  
    
     
   

   
    
  

E. Were comments received from the public in regards to this notice or hearing? 
Yes No (If yes, please attach on a separate sheet) 

Section VI: Human Health 

A. Is the receiving water designated as a Public Water Supply? Yes No 
B. Applicable criteria affected by variance: N/A 
C. Identify any expected impacts that the variance may have upon human health, and include any citations: None. 

Section VII: Aquatic Life and Environmental Impact 

A. Aquatic life use designation of receiving water: Cold Water (CW) community, non-public water supply 
B. Applicable criteria affected by variance: 75 ug/L (0.075 mg/L), Fish and Aquatic Life Criteria 
C. Identify any environmental impacts to aquatic life expected to occur with this variance, and include any citations: 

Chelsea Sanitary District lies within the Headwaters Black River sub-watershed (HUC 12). It is approximately 5 miles 
downstream from the source of the Black River. Within the sub-watershed, the Black River is a class II trout stream and 
classified as Fish and Aquatic Life (FAL). Background sources (forests and wetlands), agricultural, residential and urban 
nonpoint source pollution have impacted the habitat in the Headwaters Black River sub-watershed. PRESTO has 
corroborated these nonpoint source inputs estimating that approximately 86% of the phosphorus loading is coming from 
nonpoint sources. 

The District’s Phosphorus PMP long-term plan to pursue Water Quality Trading (WQT) will help ensure that further 
degradation of the environment will not occur with this variance and will ultimately improve downstream water quality. 

Citation: PRESTO http://dnr.wi.gov/topic/surfacewater/presto.html 

D. List any Endangered or Threatened species known or likely to occur within the affected area, and include any 
citations: 
The following list contains the Federally Endangered, Threatened, Proposed, and Candidate Species in Taylor County, 
Wisconsin From U.S. Fish and Wildlife Service, Region 3, January 2026. 

BIRDS 
Piping Plover (E) 
CLAMS 
Higgins Eye (E) 
Sheepnose Mussel (E) 
Snuffbox Mussel (E) 
Spectaclecase (mussel) (E) 
Winged Mapleleaf (E) 
MAMMALS 
Indiana bat (E) 
Norther Long-Eared Bat (E) 
REPTILES 
Eastern Massasauga (rattlesnake) (T) 
SNAILS 
Iowa Pleistocene snail (E) 
INSECTS 
Hine’s emerald dragonfly (E) 
Karner Blue Butterfly (E) 
Poweshiek skipperling (E) 
Rusty Patched Bumble Bee (E) 
FLOWERING PLANTS 
Dwarf lake iris (T) 
Eastern prairie fringed orchid (T) 
Fassett’s locoweed (T) 
Mead’s Milkweed (T) 
Northern wild monkshood (T) 
Pitcher’s thistle (T) 

Form Revised 6/21/2022 Page 4 



      

  
 

            
     

    

          
                  

                
                    
                   

                     
                 

                     
                   

     

              
     

                
            

               
 

                
      

                        
                 

  
                  

       
                     

               
       

 

                    
                       

                
                  

       
                    

            
 

                  
  

 

             

               
 

             
        

            

               
  

 

         

             

Prairie Bush-clover (T) 

Citation: U.S. Fish & Wildlife Service – Environmental Conservation Online System (http://www.fws.gov/endangered/) 
and National Heritage Index (http://dnr.wi.gov/topic/nhi/) 

Section VIII: Economic Impact and Feasibility 

A. Describe the permittee’s current pollutant control technologies (treatment processes): 
The Chelsea Sanitary District Wastewater Treatment Facility is designed to treat 0.011 MGD of influent and treats on 
average 0.0052 MGD. Wastewater (influent) generated from each home flows into two 5,000-gallon septic tanks where 
solids are settled out. The wastewater then travels to a recirculation tank where it is mixed with treated effluent. The 
mixed flow is evenly distributed over one of three granular media filter beds that further remove particulates and facilitate 
the breakdown of organic matter. A portion of the filtrate is sent back to the recirculation tank and filtered again. The 
other portion of the filtrate becomes effluent, which is disinfected seasonally (May – September) using an ultraviolet 
system. The effluent is discharged year-round to the west bank of the Black River. The solids from the septic tanks are 
pumped regularly to prevent the discharge of accumulated solids to the sand filters. These solids are hauled to another 
wastewater treatment plant for disposal. 

B. What modifications would be necessary to comply with the current limits? List additional treatment processes 
and/or technologies available. Include any citations. 
The Chelsea Sanitary District WWTF does not treat for phosphorus removal. The District considered multiple upgrade 
options including Ovivo Ultrafiltration Technology and Ballasted Clarification (CoMag). Variance documentation for 
other facilities with recirculating sand filters, were also reviewed for technologies and conclusions. Options include: 

1. Upgrade the WWTF with the installation of chemical phosphorus removal (alum) and Ultrafiltration Phosphorus 
Removal (Ovivo Tertiary Filtration System (TFS)). 

a. A chemical phosphorus removal system would also be required ahead of the system components. A full-scale pilot 
test to determine the optimized chemical dosage and long-term testing would be needed to determine the sludge 
accumulation rate. 

b. Chemical phosphorus removal would require chemical storage/spill containment, chemical feed including pumps 
and control, new piping and electrical wiring. 

c. Ultrafiltration phosphorus removal would need a great deal of new infrastructure, a new building, specific 
technologies such as membrane cassettes, pumps, blowers, valves, controls, mixing tank(s) and a permeate tank, 
instrumentations and controls, electrical wiring and plumbing/piping. 

2. Upgrade the WWTF with the installation of chemical phosphorus removal (e.g. ferric chloride or alum) and CoMag. 
a. Chemical phosphorus removal would also be required ahead of the system components. A full-scale pilot test to 

determine optimized chemical dosage and long-term testing would be needed to determine the sludge accumulation rate. 
b. Chemical phosphorus removal would require chemical storage/spill containment, chemical feed including pumps 

and control, new piping and electrical wiring. 
c. CoMag would need new infrastructure, including coagulation reaction tank, ballast reaction tank, polymer reaction 

tank, & conventional circular clarifier, instrumentations and controls, electrical wiring and plumbing/piping. 

Ovivo Ultrafiltration and CoMag are both options that can meet phosphorus limitations, but are not considered to be 
economically feasible. 

Citation: Appendix E – Final Compliance Alternatives Report Phosphorus WQBELs dated January 2019 

C. Identify any expected environmental impacts that would result from further treatment, and include any citations: 
None. 

D. Is it technically and economically feasible for this permittee to modify the Yes No 
treatment process to comply with the water quality-based limits? 

E. If treatment is possible, is it possible to comply with the limits on the Yes No 
substance? 

F. If yes, what prevents this from being done? Include any citations. 

Form Revised 6/21/2022 Page 5 



Chelsea Sanitary District was not designed for chemical removal of phosphorus through chemical feed; the recirculating 
sand filters minimally treat effluent total phosphorus. Upgrades to treat for phosphorus and all evaluated compliance 
options are economically infeasible, as major upgrades would increase the user rates to 3.09% of the MHI. 

G. List any alternatives to current practices that have been considered, and why they have been rejected as a course 
of action, including any citations: 
The District investigated several alternatives including, regionalization (economically infeasible), WWTF upgrades 
(economically infeasible; see section VIII B.), the Multi-Discharger Variance (economically infeasible; also, the facility 
can’t currently meet a phosphorus limit of 1 mg/L), Adaptive Management (infeasible because the District lacks 
agricultural partners in the county), and Water Quality Trading (WQT). 

WQT was determined to be the most cost-effective option to reduce phosphorus in the watershed. The Chelsea Sanitary 
District intends to use the proposed permit term to pursue WQT as the long-term phosphorus compliance option. 

Citation: Final Compliance Alternatives Report Phosphorus WQBELs dated January 2019 

H. Describe the economic impacts of compliance: {applies only to municipalities; include other cost estimates for 
industries} 

Economic Factor Source 
MHI $40,313 http://data.census.gov 

Calculated preliminary screener 3.09% Economic Evaluation Worksheet 
Secondary score value 6 Guidance for Implementing WI’s 

Multi-Discharger Variance for Phos., 
Appendix A – Secondary Screeners for 
Municipal POTWs 

Section IX: Multi-Discharger Variance Feasibility (this assumes MDV approval) 

A. Does the facility meet the economic indicators to qualify for the MDV? Yes No Unknown 

MDV secondary indicator score: 6 

B. Is it technically and economically feasible for this permittee to comply Yes No Unknown 
with a phosphorus WQBEL of 1 mg/L or lower? 

C. Justification for considering an individual variance in lieu of the MDV: All evaluated compliance options are 
economically infeasible, as major upgrades would increase the user rates to 3.09% of the MHI. 

Section X: Compliance with Water Quality Standards 

      

                
               

                

                   
     

          
              

                
          

 

                  
                 

 

          

               
 

  
  

     
       

    
      
 

        

              
 

     
 

            

 

            
         

 

            

               
               

     

                    
              

           

                 
                

                
                  

      
 

     

                  
             

                    
               

A. Describe all activities that have been, and are being, conducted to reduce the discharge of the substance into the 
receiving stream. This may include existing treatments and controls, consumer education, promising centralized 
or remote treatment technologies, planned research, etc. Include any citations. 

During this permit term, the Chelsea Sanitary District focused on actions related to their Watershed Reduction Program. 
The District administration and staff worked on education regarding WQT, including meeting with WDNR staff and 
surrounding counties. The District worked to identify possible projects or properties. For projects determined to be 
feasible, the District began developing trading plan and implement options. The District also worked on adding a line 
item budget for WQT activities. 

Citation: Phosphorus PMP Annual Reports 

B. Describe all actions that the permit requires the permittee to complete during the variance period to ensure 
reasonable progress towards attainment of the water quality standard. Include any citations. 

As conditions of the variance, the permittee is required to (a) maintain effluent quality at or below the interim effluent 
limitation specified in the proposed permit, (b) implement the phosphorus pollutant minimization measures specified in 

Form Revised 6/21/2022 Page 6 



the Pollutant Minimization Program (PMP) Plan dated December 31, 2025, and (c) perform the actions listed in the 
Phosphorus Pollutant Minimization Program Schedule (see the Schedules section in the proposed permit). 

Section XI: Compliance with Previous Permit (Variance Reissuances Only) 

A. Date of previous submittal: October 14, 2020 Date of EPA Approval: November 3, 2020 
B. Previous Permit #: WI-0035718-06-0 Previous WQSTS #: (EPA USE ONLY) 
C. Effluent substance concentration: 6.4 mg/L (4-day 

P99) 
Variance Limit: 6.4 mg/L as a monthly average 

D. Target Value(s): N/A Achieved? Yes No Partial 

E. For renewals, list previous steps that were to be completed. Show whether these steps have been completed in 
compliance with the terms of the previous variance permit. Attach additional sheets if necessary. 

Condition of Previous Variance Compliance 
Watershed Reduction Program: 

a. Village administration and staff: information and 
education for WQT. Meet with WDNR staff, 
surrounding counties and identify partners as 
appropriate. 

Yes No 

b. Identify possible projects or properties. Yes No 
c. If determined feasible, develop trading plan and 
implement options. 

Yes No 

Yes No 

      

                  
            

        

            
        

             

              

                    
              

   
  

       
       

      
 

      

            
        

  
      

               d. Addition of a line item budget for WQT activities. 

Form Revised 6/21/2022 Page 7 








	Structure Bookmarks
	Permit Fact Sheet 
	Permit Fact Sheet 
	General Information 
	Permit Number 
	Permit Number 
	Permit Number 
	WI-0035718-07-0 

	Permittee Name and Address 
	Permittee Name and Address 
	CHELSEA SANITARY DISTRICT N7068 2nd St, Medford, WI 54451-8609 

	Permitted Facility Name and Address 
	Permitted Facility Name and Address 
	Chelsea Sanitary District SWQ, NWQ, SECTION1, T32N-R1E, TOWN OF CHELSEA 

	Permit Term 
	Permit Term 
	July 01, 2026 to June 30, 2031 

	Discharge Location 
	Discharge Location 
	West bank of the Black River, one quarter mile south of Elm Street 

	Receiving Water 
	Receiving Water 
	Black River, in the Black and Little Black River Watershed, of the Black River Basin in Taylor County 